
Municipal Water Technologies Review of Recent 
Trends

Ahmed Gaber

January 2021

Developed with assistance from Chemonics Egypt’s Review of Current Knowlwdge (ROCK) Team



Outline

1. The Global Water Situation
2. Water Treatment Technologies
3. Water Conservation in Industry
4. Future of Water Technology



1. The Global Water Situation



The Global Water Situation

Source: Reference 1

The global situation 
• Less than 3% of the world’s 

water is fresh – the rest is 
seawater and undrinkable. 
• Of this 3% over 2.5% is 

frozen, locked up in 
Antarctica, the Arctic and 
glaciers, and not available to 
man. 
• Thus humanity must rely on 

this 0.5% for all of man’s and 
ecosystem’s fresh water
needs.

Where is this 0.5 % of fresh water?1,2

• 10,000,000 km3 stored in underground aquifers. 
Since 1950 there has been a rapid expansion of 
groundwater exploitation providing: 
50% of all drinking water 
40% of industrial water 
20% of irrigation water.3

• 119,000 km3 net of rainfall falling 
on land after accounting for evaporation.
• 91,000 km3 in natural lakes. 
• Over 5,000 km3 in man made storage facilities –

reservoirs. There has been a 7 fold increase in global 
storage capacity since 1950. 
• 2,120 km3 in rivers – constantly replaced from 

rainfall and melting snow and ice.



Source: Reference 1





Source: Reference 1

Agriculture
In many developing nations, irrigation 
accounts for over 90% of water 
withdrawn from available sources for 
use. In England where rain is abundant 
year round, water used for agriculture 
accounts for less than 1% of human 
usage. Yet even on the same continent, 
water used for irrigation in Spain, 
Portugal and Greece exceeds 70% of 
total usage. Irrigation has been a key 
component of the green revolution that 
has enabled many developing countries 
to produce enough food to feed 
everyone. More water will be needed to 
produce more food for 3 billion more 
people. But increasing competition for 
water and inefficient irrigation practices 
could constrain future food production.

Percentage of total water used for irrigation8

Ref. : “Global Water Crisis, the Major Issue of the 21st Century”, Saeijs, H.F.L. & Van Berkel, M.J.,
European Water Pollution Control, 1995. Vol. 5.4 pp. 26-40; cited by Corporate Water Policies, Dec. 2003.



Source: Reference 1

Water in Industry

After agriculture, industry is the second 
largest user of water.
However the amount of water used varies 
widely from one type of industry to another.

[No water, no business]

Cooling water
The largest single use
of water by industry is
for cooling in thermal
power generation.

Water as a medium for waste disposal
Many businesses dispose of wastewater or cleaning water into natural fresh water systems. Rivers and 
lakes can “process” small quantities of waste that can be broken down by nature. However, when 
these limits are exceeded, water quality declines and the downstream water is no longer useable 
without expensive treatment.



2. Water Treatment Technologies



Water Treatment 
Technologies:

This report presents patent landscape of a 
specific type of water treatment technology, 
but I am using its introduction to present an 
overview of water treatment technology .

Patent landscape reports attempts to 
research and describe the patterns of 
patenting and innovation   activity related to 
a specific technology field.



Water Treatment technologies:
The figure illustrates water treatment technologies for both physical and chemical treatment processes: it indicates 
the vast number of technology types used in water treatment.



The figure 
shows the 
water cycle 
starting from 
“source”, all 
the way tel
wastewater 
is treated 
and re-used



Water Treatment Technology Value Chain:
The figure illustrates key elements in the water treatment value chain. 



The table shows 
main problems 
associated with 
untreated feed water 
and their causes.

Raw Water
Constituents
, Main 
Problems 
Associated 
and its 
Impacts 



Difference in Water 

Treatment Train 

between Surface 

Water  and Ground 

Water



Typical Water Treatment Plant Block Flow Diagram

FLASH MIX 

COAGULATION / FLOCCULATION

SEDIMENTATION / FLOTATION

FILTRATION 
DISINFECTION / STERILIZATION

pH CORRECTION 

FLUORIDATION

CLEARWATER TANK

SCREENING

CHEMICALS (Coagulants and Conditioners)

Excludes fish and removes leaves, sticks and other large debris. 

Breaks down colloidal stability. Adjusts pH for optimum coagulation. 

Mixes chemicals with raw water, containing fine particles that will 
not readily settle or filter out of the water. 

Gathers together fine, light particles to form larger clumps (floc) to 
aid the sedimentation/flotation and filtration processes. 

Sedimentation settles out large suspended particles. Flotation floats 
out the particles with dissolved air. 

Rapid gravity filtration filters or removes remaining suspended 
particles. 

Slow sand filtration also involves biological action. 

Kills / inactivates disease-causing organisms. Provides chlorine 
residual for distribution system, where chlorine is used. 

Helps control corrosive properties of water. 

Helps control dental caries in children and young adults. 

Stores water prior to discharge to service reservoirs.

RAW WATER

TREATED WATER 

TREATMENT EFFECT ON WATER

N
o 

ch
em

ic
al

 a
dd

iti
on

s p
rio

r 
to

 S
lo

w
 S

an
d 

Fi
ltr

at
io

n 



Basic Unit 
Operations as 
applied in Water 
Treatment 
Technologies and its 
function in dealing 
with main raw 
water constituents.



Bacteria Cysts Viruses Algae Coarse 
particle

Turbidity Colour Al* As* Fe*/ Mn* NO3* Pesticides Solvents Taste/ 
Colour

Coagulation/ 
flocculation 1 + + + + ++ ++ ++ ++ + ++ 

Sedimentation ++ + + + 

Gravel filter/screen + ++ + + + 

Rapid sand filtration + + + + ++ + + + 
Slow sand filtration ++ ++ ++ ++ ++ ++ + + 
Chlorination ++ ++ + + 
Ozonation ++ + ++ ++ + ++ ++ 
UV ++ + ++ + 
Activated carbon + + + ++ 
Activated alumina ++ 
Ceramic filter ++ ++ ++ ++ ++ 
Ion exchange + + ++ ++ 
Membranes ++ ++ ++ ++ ++ ++ ++ ++ + ++ ++ ++ ++ 

*Al: aluminium, As: arsenic, Fe: iron and Mn: manganese , NO3: Nitrate
+ Partly effective       ++ Effective/ preferred technique
1 Pre--Oxidation may be required for effective removal of aluminium, arsenic, iron and manganese 
Source: Manual on Treatment for Small Water Supply Systems; http://dwi.defra.gov.uk/research/completed-research/reports/DWI70_2_137_manual.pdf 

Overview or the removal capacity and effectiveness of several water treatment systems



Filtration

Filtration is the process of passing water through material to remove particulate and 

other impurities, including floc, from the water being treated. These impurities consist 

of suspended particles (fine silts and clays), biological matter (bacteria, plankton, spores, 

cysts or other matter) and floc. The material used in filters for public water supply is 

normally a bed of sand, coal, or other granular substance. Filtration processes can 

generally be classified as being either slow or rapid.







Innovative Continuous filter design

This DYNAMIK sand filter is continuous (no backwash) 
that can achieve high standard of drinking water. It is 
simple and compact design with no moving parts.



Desalination: Main References used to prepare the presentation



Effectiveness of different filtration processes in liquid-solid separation



The market
Currently about
15,000 desalination
units are operating
world-wide with a
total capacity of over
32 millions m³/d

The desalination capacity
contracted annually on
average is 1 million m³/d
which is equivalent to some
$ 2,000 millions

Expected 
trend

Desalination Market



Desalination technologies

Þ multi-stage flash (MSF)
Þ multiple effect evaporation (MEE)

Þ mechanical vapor compression (MVC)

Þ reverse osmosis (RO)
Þ electrodialysis (ED)

Drinking water is generated by evaporation and successive
condensation of the feed water

Distillation 
processes

Membrane 
processes Drinking water is generated by separation of salt

from the feed water due to the passage through
specific membranes

No phase change 
(Membrane 

technologies)

Liquid to vapour passage 
(Thermal process)

Desalination Technologies



Þ Brackish or seawater must be easily accessible
Þ Advanced processes need a considerable know-how
Þ Construction and running of the plant have a significant impact on the

environment
Þ A vast initial investment is required
Þ Water production cost is markedly higher than traditional provisioning

value in ordinary conditions
Þ Energy must be available in large amounts and at a reasonable price

Desalination barriers

Desalination 
Barriers

Þ Over 65% of all applications concerns seawater desalination

Þ MSF and RO cover together almost the 90% of market whether
considering all applications or seawater only

Þ ED is significant only for brackish water desalination due to its
technological constraints

Þ Analogous reasons limits the application of RO for seawater desalination

Þ MEE and MVC are applied on a minor scale mainly for seawater
desalination

Market
Share



Multiple Effect operation principle
A single-effect evaporator is essentially a heat exchanger in which
feed seawater is boiled to give a vapour almost devoid of salt.
Required heat is supplied by the condensation of the motive steam

The low pressure steam generated by the evaporator can be used
for further heating in a following effect

The evaporation in the second effect via
the steam provided by the first one
requires a lower boiling temperature and
hence a minor pressure, so the feed water
evaporates in a minor part also by flashing

Thermal Desalination



Expected developmentsv increase in the unit capacity, by prevailing over technological
barriers, such like pumps size limitations, tubes materials and
dimensions thus obtaining better process economics

v high corrosion resistance materials for evaporators, such like
titanium and aluminum brass, replacing traditional copper/nickel
and stainless and carbon steel

v combination with absorption or adsorption heat pumps to boost the
gain output ratio

v development of solutions, such like hybrid nanofiltration/MEE
system, antiscalant materials, for operating at higher temperature

v reducing the number of pumps, main causes of electric power
consumption

v plastic construction materials, with advantages related to cost,
lightness, resistance to chemical attack and mechanical erosion,
machining, LCA

Thermal Desalination:    Recent Trends and Research Topics

Recent 
Trends

Research 
Topics



1. Feed seawater is warmed up by the motive steam in the “brine heater”, then flows through several
chambers, where the ambient pressure is so low that it immediately starts to boil, almost “flashing”
into steam

2. Generally, only a small percentage of water is converted to steam in a single stage, depending on the
pressure, since evaporation will continue only until the water cools down to the boiling point

3. The steam generated by flashing is condensed and thus converted to fresh water through the heat
exchange with the incoming feed water going to the brine heater which is consequently pre-heated

Multiple Effect Flash Evaporation: Process Description



ü Vapour Compression is a thermal process where the heat
required to evaporate the seawater comes from the
compression of vapour instead of the direct exchange with
the motive steam

ü Two primary devices are used to boost the vapour
pressure and temperature so as to generate the heat: a
mechanical compressor or a steam ejector

In a simplified method for MVC:
Þ the compressor aspirates the vapour from the

vessel, compresses and condenses it inside a tube
bundle in the same stage

Þ seawater is sprayed on the outside of the tubes at
the point where it boils and partially evaporates

Þ vapour is condensed via the heat exchange with the
incoming feed water which is consequently pre-
heated

The mechanical compressor is usually 